
 
 
 
 

 
 
 

 
HUMBER TREATMENT PLANT 

 
2022 Annual Report 

 
 

 
 
 

March 31, 2023 



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- i - 

EXECUTIVE SUMMARY 

The Humber Treatment Plant (HTP) is one of four wastewater treatment facilities operated 
by the City of Toronto. This facility, located at 130 The Queensway, has a rated capacity of 
473,000 m3/day or 473 ML/day, and serves an equivalent population of approximately 
662,000.  Humber Treatment Plant discharges into Lake Ontario and operates under 
Amended Environmental Compliance Approval No. 9032-ABZNYQ, issued on July 21, 2016. 

The average daily flow rate in 2022 was 255.6 ML/day.  Influent concentrations of 
[...]
31st, 2022, there was 17 health and safety incidents and 29 lost time days due to work related 
injuries in 2022.



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- iii - 

TABLE OF CONTENTS 
1 INTRODUCTION........................................................................................................... 1 

2 PLANT PROCESS OVERVIEW ........................................................................................ 2 

2.1 Influent ..................................................................................................................... 2 
2.2 Preliminary Treatment .............................................................................................. 2 
2.3 Primary Treatment.................................................................................................... 2 
2.4 Secondary Treatment ............................................................................................... 2 
2.5 Final Effluent ............................................................................................................. 3 
2.6 Solids Handling ......................................................................................................... 3 

3 PROCESS SUMMARY ................................................................................................... 4 

3.1 Process Parameters .................................................................................................. 4 
3.2 Biosolids Management ............................................................................................. 6 
3.3 Chemical Usage ......................................................................................................... 7 
3.4 Bypasses, Overflows, Spills, and Abnormal Discharge Events ................................... 7 

3.4.1 Bypasses ............................................................................................................ 7 
3.4.2 Overflows .......................................................................................................... 8 
3.4.3 Spills .................................................................................................................. 8 
3.4.4 Abnormal Discharge Events ............................................................................... 8 

3.5 Complaints ................................................................................................................ 8 
3.6 Effluent Quality Assurance and Control Measures ................................................... 8 
3.7 Odour Reduction Plan ............................................................................................... 9 

4 CAPITAL PROJECTS .................................................................................................... 10 

5 MAINTENANCE ......................................................................................................... 11 

6 UTILITIES ................................................................................................................... 12 

7 ADMINISTRATION ..................................................................................................... 13 

7.1 Operations and Maintenance Costs ........................................................................ 13 
7.2 Human Resources ................................................................................................... 14 
7.3 Occupational Health & Safety ................................................................................. 14 
7.4 Staff Training and Development ............................................................................. 15 
7.5 Utility Operator Certification .................................................................................. 15 
7.6 MECP Correspondence ........................................................................................... 16 

 
 



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- iv - 

APPENDICES 

APPENDIX A – Plant Schematic 
APPENDIX B – Influent and Effluent 2022 Performance Charts 
APPENDIX C – Historical Performance Data 
APPENDIX D – Influent and Effluent Metal Concentrations 
APPENDIX E – Digested Sludge Analysis 
APPENDIX F – Odour Reduction Plan 
APPENDIX G – Maintenance Activities 
APPENDIX H – Staff Training Courses 

LIST OF TABLES 

Table 1: Final Effluent Parameters .......................................................................................... 4 
Table 2: Process Summary ...................................................................................................... 5 
Table 3: Chemical Usage and Chemical Cost Summary ........................................................... 7 
Table 4: Bypass Summary ........................................................................................................ 7 
Table 6: Capital Projects ........................................................................................................ 10 
Table 7: Summary of Regulated Monitoring Equipment Calibration and Maintenance ........ 11 
Table 8: Average Unit and Total Utility Cost .......................................................................... 12 
Table 9: Plant Staffing ........................................................................................................... 14 
Table 10: Wastewater Treatment Certificates ...................................................................... 16 
Table 11: Correspondence submitted to the MECP .............................................................. 16 

LIST OF FIGURES 

Figure 1: Annual Utility Consumption (Water, Hydro, Gas) ................................................... 12 
Figure 2: Operations and Maintenance Cost Breakdown ...................................................... 13 
Figure 3: Humber Treatment Plant Health & Safety Injury Summary .................................... 15 



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- v - 

GLOSSARY OF ABREVIATIONS 

AAC Annual Average Concentration  
BOD5 Five-Day Biochemical Oxygen Demand 
CBOD5  Five-Day Carbonaceous Biochemical Oxygen Demand 
CEU  Continuing Education Units 
CFU  Colony Forming Units 
DAF  Dissolved Air Flotation 
E. Coli  Escherichia Coli 
ECA  
Fe 

Environmental Compliance Approval 
Iron 

HTP  Humber Treatment Plant 
HRT  Hydraulic Retention Time 
kg  kilogram 
kWh  Kilowatt-hour 
MAC Monthly Average Concentration 
MGMD Monthly Geometric Mean Concentration 
m3  Cubic metre 
m3 /day Cubic metre per day 
mg/L  Milligrams per litre 
mL  Millilitre 
ML  Megalitre (million litres) 
MECP Ministry of the Environment, Conservation and Parks 
O/S Out of Service 
Q Flow Rate 
RAS Return Activated Sludge  
SBS  
scm 

Sodium Bisulphite 
Standard Cubic Meters 

SS  Suspended Solids 
TRC  Total Residual Chlorine 
TP  Total Phosphorus 
TS  Total Solids 
TSS Total Suspended Solids 
TVS  Total Volatile Solids 
TWAS  Thickened Waste Activated Sludge 
μg/L  Micrograms per litre 
WAS  Waste Activated Sludge 
% w/v Percent concentration of components of a solution expressed as weight by volume 
% w/w Percent concentration of components of a solution expressed as weight by weight 

 



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- vi - 

Definitions 

Bypass: A bypass is defined as a diversion of sewage around one or more-unit processes 
within the plant with the diverted sewage flows being returned to the plant treatment train 
upstream of the final effluent sampling location, and discharging to the environment through 
the plant outfall. 

Overflow: An overflow is defined as a discharge to the environment from the plant at a 
location other than the plant outfall downstream of the final effluent sampling station. 

Spill:  A spill is defined within the meaning of Part X of the Environmental Protection Act. 
"Spill", when used in reference to a pollutant, means a discharge, 

a) into the natural environment,  
b) from or out of a structure, vehicle or other container, and 
c) that is abnormal in quality or quantity in light of the discharge. 

Abnormal Discharge: A discharge of a pollutant designated by the regulations at a location 
designated by the regulations shall be deemed to be in a quantity or with a quality abnormal 
at the location. R.S.O. 1990, c. E.19, s. 91 (2). 

𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿 �
𝑘𝑘𝑘𝑘
𝑑𝑑𝑑𝑑𝑑𝑑

� =  𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 �
𝑚𝑚𝑚𝑚
𝐿𝐿 � ×  𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 �

𝑀𝑀𝑀𝑀
𝑑𝑑𝑑𝑑𝑑𝑑

�  

 

𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃 𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅 (%) =  1 −
𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 (𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹)
𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 (𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼𝐼)

 

 

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿 = �
𝑘𝑘𝑘𝑘 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐

𝑚𝑚3 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐𝑐
� =

(𝑄𝑄𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃 𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸𝐸 + 𝑄𝑄𝑅𝑅𝑅𝑅𝑅𝑅)  × [𝑐𝑐𝑐𝑐𝑐𝑐𝐷𝐷5𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒] 
𝑉𝑉𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎 𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇

 

 

𝑆𝑆𝑆𝑆𝑆𝑆𝑖𝑖𝑑𝑑𝑑𝑑 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 (%) =  
𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 𝑇𝑇𝑇𝑇 − 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝑇𝑇𝑇𝑇𝑇𝑇

𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 𝑇𝑇𝑇𝑇
× 100 

 



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- 1 - 

1 INTRODUCTION 

The Humber Treatment Plant is one of four wastewater treatment facilities operated by the City 
of Toronto under the responsibility of the Wastewater Treatment section of Toronto Water.  The 
facility is located at 130 The Queensway, on the border of the old City of Toronto and former City 
of Etobicoke near the mouth of the Humber River.  This area contains an estimated connected 
population of 662,0001.  The Humber Treatment Plant has a rated capacity of 473,000 m3 per day 
or 473 ML/day. 

Major treatment processes and equipment include screening and grit removal, primary 
treatment, secondary treatment, phosphorus removal with ferrous chloride, final effluent 
disinfection using sodium hypochlorite, and final effluent dechlorination using sodium bisulphite.  
Solids handling processes include stabilization by anaerobic digestion.  The solids stabilized in 
these processes are primary (or raw) sludge as well as waste activated sludge thickened using 
high speed centrifuges. Treated effluent is discharged to Lake Ontario. Sludge (stabilized and non-
thickened waste activated sludge) is transferred to the Ashbridges Bay Treatment Plant for 
disposal via the Mid-Toronto Interceptor (MTI).  Numerous auxiliary systems are required for the 
proper operation of plant processes and include potable water, process water, HVAC, SCADA, 
electrical power distribution, natural gas, and instrument air. Odour control is achieved by 
treating air through biofilters and granular activated carbon (GAC) filters located throughout the 
plant. 

The Ministry of the Environment, Conservation and Parks (MECP) has classified the Humber 
Treatment Plant as a Class IV wastewater treatment facility under Regulation 129/04.  The facility 
operates under Amended Environmental Compliance Approval No. 9032-ABZNYQ (July 21, 2016). 

This report is a summary of plant operations and performance in 2022.  Highlights of the report 
include a discussion of effluent quality and summaries of plant operations and maintenance, 
chemical and utility consumption, capital projects, operational costs and human resources. 

  

 
1 Population estimated by sewershed delineation using 2021 census data 



 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- 2 - 

2 PLANT PROCESS OVERVIEW 

A description of the plant process is included below. A Plant process flow diagram is available in 
Appendix A.  Additional information regarding the plant process can be found on the City of 
Toronto website2.   

2.1 Influent 

Wastewater from the Queensway Sanitary Trunk Sewer and Humber Sanitary Trunk Sewer flows 
to the plant to a common influent channel.  A portion of the Humber Treatment Plant sewershed 
consists of combined sanitary and storm sewers, causing plant influent to be sensitive to wet 
weather events. 

2.2 Preliminary Treatment  

Raw wastewater enters the Headworks for grit and screenings removal. Bar screens with 12 mm 
openings remove rags and debris. Ferrous chloride is applied to the distribution conduits to the 
Grit system for the first stage of phosphorous removal. Grit is removed in grit vortex chambers 
and aerated grit channels. The removed grit and screenings are hauled to a sanitary landfill site.  

2.3 Primary Treatment 

Primary Treatment occurs in the Primary Clarification Tanks, where the flow velocity of the 
wastewater is reduced to allow heavier solids to settle to the bottom and lighter solids float to 
the top.  There are 11 Primary Clarification Tanks.  Sludge collectors in the tanks sweep the settled 
sludge, called primary or raw sludge, into sludge hoppers. Floating solids called scum are 
collected from the top of the water and swept into scum hoppers. The primary sludge and scum 
is then pumped out for further treatment and the wastewater, called primary effluent, continues 
onto secondary treatment.  

2.4 Secondary Treatment 

The primary effluent receives secondary treatment through a conventional, suspended biomass 
activated sludge process in the Aeration Tanks.  The mixed liquor consists of primary effluent 
mixed with return activated sludge (RAS), which is removed from the Final Clarification Tanks and 
contains micro-organisms that naturally occur in wastewater and facilitate its degradation. In the 
presence of oxygen, these micro-organisms break down organic material in the wastewater.  Air 
is supplied to the Aeration Tanks through nine electrically driven blowers.  There are a total of 

 
2 https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-
and-reports/  

https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/
https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/


 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER TREATMENT PLANT 2022 ANNUAL REPORT  

 

- 3 - 

eight Aeration Tanks each equipped with fine bubble dome diffusers.  Ferrous chloride is applied 
at the end of the aeration tanks prior to the Final Clarification Tanks for the second and final stage 
of phosphorous removal.   

The mixed liquor from the Aeration Tanks flows to 21 Final Clarification Tanks, where the 
Activated Sludge is allowed to settle. A controlled quantity of this sludge is returned to the 
Aeration Tanks as RAS in order to maintain a sufficient biomass concentration. The excess is 
removed as Waste Activated Sludge (WAS) and thickened using centrifuges.  

2.5 Final Effluent 

Sodium Hypochlorite is used to disinfect and kill pathogens in the final effluent. Sodium Bisulphite 
(SBS) is added after disinfection to remove excess chlorine (dechlorinate) from the wastewater; 
helping to protect the aquatic environment. The final effluent is discharged to Lake Ontario.  The 
plant uses direct measurement of Total Residual Chlorine (TRC), in the final effluent for 
monitoring and compliance.  

2.6 Solids Handling 

Primary sludge and scum, from the Primary Clarification Tanks, is first fed into primary anaerobic 
digesters. Secondary sludge (WAS), from the Secondary Clarification Tanks, is thickened through 
centrifugation before it is also fed into primary digesters, where it undergoes the same process 
as primary sludge. Centrifugation reduces the volume of sludge by separating solids from liquid.  
The Thickening process consists of seven centrifuges.  Unthickened WAS may also be pumped 
directly to the Ashbridges Bay Treatment Plant via the MTI. 

Anaerobic digestion is the biological degradation (stabilization) of organic materials (sludge and 
scum) in the absence of oxygen – it reduces volume of solids, destroys pathogens and mitigates 